


Part No. Numer katalogowy Description Qty
CEDRZGO02 Mata ptyty zaggszczajacej 1
CEDRZGO03 Kota transportowe 1
1 540328 Casting base plate 1
2 540329 Shock absorber for vibrating plate 4
3 540330 Vibrator assy 1
4 540331 Plate for engine mounting 1
5 Protection Plate 1
7 Protective frame 1
9 Slinger ring 1
37 Hexagonal bolt M8 4
38 540332 Bigger flat washer ¢ 8 4
39 Locknut M8 4
41 Spring washer ¢ 8 2
43 Hexagonal bolt M12*45 2
44 Flat washer ¢ 12 15
6 540341 Belt cover 1
11 540342 Grip 1
12 540343 Rubber, Grip 2
13 540344 Bulkhead 2
14 540345 Oil seal 47*25*10 2
15 540346 Bearing 6005-2RS 2
16 540347 Oil plug bolt M14*1.5 1
17 540348 Aluminium packing ¢ 14 1
18 540349 Oil pump 1
19 540350 Drive gear 1
20 540351 Bearing bushing 1
21 540352 Push Rod 1
22 540353 Oil seal, push rod UPH22.4 1
23 540354 O ring, oil cylinder 1
24 540355 Link block, oil pump 1
25 540356 Tube, handle 1
26 540357 Throttle lever 1
27 540358 Throttle cable 1
28 540359 Oil pipe 1
29 540360 Rubber bumper, handle 1
30 540361 Nylon lining 2
31 540362 Shock absorber for handle 2
32 540363 Locknut M12 4
33 540364 Bigger flat washer ¢ 12 4
34 540365 Socket head bolt M16*60 4
35 540366 Spring washer € 16 4
36 540367 Hexagonal bolt M12*35 4
40 540368 Socket head bolt M&8*20 2
47 540369 Socket head bolt M12*60 2




Part No.

Numer katalogowy

Description

Qty

48 540370 Socket head bolt M6*20 4
49 540371 Socket head bolt M6*40 2
50 540372 Spring washer € 6 3
51 540373 Flat washer ¢ 6 3
52 540374 Screw 1
53 540375 Hexagonal bolt M12*55 2
54 540376 Flat washer ¢ 8 2
55 540377 Bigger falt washer ¢ 12 2
56 Driven pulley 1
63 O-spring 2
64 Centrifugal weight 3
65 540378 Bearing 6208 1
66 Clamp spring ¢ 80 1
67 Shaft sleeve 1
68 Clamp spring,shaft ¢ 40 1
57 540385 Bearing 6203 2
58 540386 Tensioner pulley 1
59 540387 Shaft, tensioner pulley 1
60 540388 Bigger flat washer ¢ 12 1
61 540389 Spring washer ¢ 12 1
62 540390 Hexagonal bolt M12*45 1
69 540391 Belt 1
70 540392 Engine Loncin G390F EU V 1
72 540393 Socked head bolt M6*100 4
73 540394 Hex bolt M8*55 2
74 540395 Bigger flat washer ¢ 8 2
75 540396 Lock-nut M8 6
76 540397 Clamp spring,shaft ¢ 17 1
77 540398 Spring washer ¢ 12 14
78 540399 Flat washer ¢ 6 4
79 540400 Hexagonal bolt M8x20 4
80 540401 Spring washer ¢ 8 4
81 540402 Flat washer ¢ 8 8
82 540403 Hexagonal bolt M6x16 2
83 540404 Connection screw for high pressure pipe 1
84 540405 Hexagonal bolt M8x40 5
85 540406 Extension plate b set

2 pcs




2/2@ &
22 zRéﬁle

qua 5y
hs



Part No. Numer katalogowy Description Qty
1 540407 Oil pipe screw, cylinder 1
2 540408 Oil drain screw M6*16 1
3 540409 Hydraulic Cylinder 1
4 540410 Shim, cylinder 1
7 540411 Oil seal UPHI5 1
8 540412 Piston 1
9 540413 Bearing 2
10 540414 Clamp spring ¢ 22 1
11 540415 Socked head bolt M8*20 3
12 540416 Spring washer ¢ 8 3
13 540417 Bearing cover / shut-off 1
14 540418 Shim, bearing cover 1
15 540419 Vibrating case 1
16 540420 Shim, vibrating cover 1
17 540421 Vibrating cover 1
18 540422 Shim, bearing cover/ shut-off 1
19 540423 Bearing cover / shut-off 1

20 540424 Oil seal,main shaft 1
21 540425 Shim, bearing cover 1
22 540426 Bearing cover 1
23 540427 Spring washer ¢ 8 6
24 540428 Socked head bolt M8*20 6
25 540429 Spring washer ¢ 10 9
26 540430 Socket head bolt M10*25 9
27 540431 Half-teeth bolt M10*65 1
28 540432 Spring 1
29 540433 Connecting screw, driven pulley M20 1
30 540434 Bearing NJ206EM 4
31 540435 Nut, fixed ring M10 2
32 540436 Fixed ring 4
33 540437 Clamp spring ¢ 42 1
34 540438 Eccentric wheel, driven 1
35 540439 Ecc.rotary shaft, driven 1
36 540440 Flat key10*20 1
37 540441 Connecting screw, knock pin 1
38 540442 Circlip ¢ 40 2
39 540443 Thin bearing 16008 2
40 540444 Bolt, dial plate M8*30 4
41 540445 Dial plate (R/L) 2
42 540446 Gear ring, driven 1
43 540447 Knock pin 1
44 540448 Lock-nut M8 4
45 540449 Position rod 1
46 540450 Shaft clip ¢ 10 1




Part No. Numer katalogowy Description Qty
47 540451 Socked head bolt M8*20 3
48 540452 Circlip ¢ 42 4
49 540453 Gear, drive 1
50 540454 Flat key 12*20 1
51 540455 Flat key 12*50 1
52 540456 Ecc. Rotary shaft, drive 1
53 540457 Eccentric wheel, drive 1
54 540458 Aluminium packing ¢ 14 2
55 540459 Oil plug bolt M14*1.5 2
56 540460 Spring 1
57 540461 Flat key 8*20 1
58 540462 Pulley, driven 1
59 540463 Taper washer 1
60 540464 Screw M8 1
61 540465 Spring washer ¢ 8 3
62 540466 Ventilation bolt M10*25 1
63 540467 Aluminium packing ¢ 6 1
64 540468 High pressure oil pipe 1
65 540469 Belt cover (blow) 1
66 540470 Flat washer ¢ 8 4
67 540471 Spring washer ¢ 8 4
68 540472 Socked head bolt M8*16 4




	1
	1
	Arkusz1

	2
	2
	Arkusz1


